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1.920 GHz 32.000 GHz 1.000 MHz 2.99766 GHz -52.66 dBm -39.66 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.81468 GHz -42.78 dBm -29.78 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.69329 GHz -48.05 dBm -36.05 dB
13.000 GHz 19,500 GHz 1,000 MHz 15.74704 GHz -45.07 dBm -32.07 db
Date. & AUG 2022 14-01:50
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606B

LTE Band 2 / 5MHz

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ129SG

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum L
Ref Level 0.00 d8m  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 5.00 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit PAES Limit ihm.k PAES
INE_ABS DARS _10 défE—EPLIRIONS ) INE_ARS pARS
" SPURIOU
20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
50 dBm 50 dBm !
- A ' .
e ] Ne——_— - ] et
-70 der 70 dBm
-80 der -80 dBm
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 921.22689 MHz -57.26 dBm -44.26 dB 30.000 MHz 1.000 GHz 1.000 MHz 915.40980 MHz -57.42 dBm -44.42 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80579 GHz -53.82 dém -40.82 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -54.10 dém -41.10 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.99730 GHz -56.35 dBm -43.35 B 1.520 GHz 3.000 GHz 1.000 MHz 2.98758 GHz -56.76 dém -43.76 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.70069 GHz -41.31 dBm -28.31 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.75563 GHz -40.49 dBm -27.49 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69429 GHz -56.73 dBm -43.73 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.69679 GHz -56.68 dém -43.58 d&
13.000 GHz 19.500 GHz 1.000 MHz 15.71804 GHz -53.69 dBm -40.69 B 13.000 GHz 19.500 GHz 1.000 MHz 15.73204 GHz -53.62 dém -40.62 d&
™ - ~r v
Jate 13:51:52 Date: 5.AUG.Z 13:53:2
Highest Channel / QPSK
Spectrum |
Ref Level 0.00 dém Offset 5.00 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 d&d SPURIOUS | INE_ABRS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem
[ & ” e » " o o
_.._u‘f;";_.l L e S s o
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 033.34583 MHz -57.08 dBm -44.08 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.74198 GHz -57.89 dBm -44.89 dB
1.920 GHz 32.000 GHz 1.000 MHz 2.99622 GHz -56.58 dBm -43.68 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.81068 GHz -40.95 dBm -27.95 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64729 GHz -56.72 dBm -43.72 db
13.000 GHz 19,500 GHz 1,000 MHz 15.68604 GHz -53.84 dBm -40.84 db
Date: 5 _AUG 2022 ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606B

LTE Band 2/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum L
Ref Level 0.00 d8m  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 5.00 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit PAES Limit ihm.k PAES
INE_ABS DARS _10 défE—EPLIRIONS ) INE_ARS pARS
" SPURIOU
20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
-50 dem | { -50 dBm !
. .J....m-‘j J..-n-"|
o ) J P R - | -
-70 der 70 dBm
-80 der -80 dBm
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 915.40980 MHz -57.52 dBm -44.52 dB 30.000 MHz 1.000 GHz 1.000 MHz 934.80010 MHz -57.43 dBm -44.43 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80579 GHz -53.56 dém -40.56 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83097 GHz -53.83 dém -40.83 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.97931 GHz -56.59 dBm -43.50 dB 1.520 GHz 3.000 GHz 1.000 MHz 2.99046 GHz -56.75 dém -43.75 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.70119 GHz -41.50 dBm -28.50 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.75113 GHz -41.35 dBm -28.35 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67028 GHz -56.75 dBm -43.75 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.69779 GHz -56.50 dém -43.50 di
13.000 GHz 19.500 GHz 1.000 MHz 15.74004 GHz -£3.73 dBm -40.73 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.73954 GHz -53.37 dém -40.37 d&
™ - ~r v
Jate 13:46:23 Date: 5.AUG.Z 13:48
Highest Channel / QPSK
Spectrum |
Ref Level 0.00 dém Offset 5.00 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
1048 SPURTOUS | INE_ARS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem ‘
2 M = . A T -
ey ot e
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 0931.40680 MHz -57.58 dBm -44.58 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81082 GHz -57.99 dBm -44.99 dB
1.920 GHz 32.000 GHz 1.000 MHz 2.97715 GHz -56.83 dBm -43.83 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.80118 GHz -41.14 dBm -28.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69829 GHz -56.74 dBm -43.74 db
13.000 GHz 19,500 GHz 1,000 MHz 15.75104 GHz -53.78 dBm -40,78 db
Dates 5 AIIG 2022  13:40:55
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606B

LTE Band 2/ 15MHz

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ129SG

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum L
Ref Level 0.00 d8m  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 5.00 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit PABS Limit ihm.k PAES
INE_ABS DARS _10 défE—EPLIRIONS ) INE_ARS pARS
" SPURIOU
20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
|
-50 dBm : 50 dBm
: el S - sl Ry B
-70 der 70 dBm
-80 der -80 dBm
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 922.68116 MHz -57.41 dBm -44.41 dB 30.000 MHz 1.000 GHz 1.000 MHz 897.47376 MHz -57.50 dBm -44.50 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -51.85 dém -38.85 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82846 GHz -55.23 dém -42.23 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.88646 GHz -56.55 dBm -43.95 B 1.520 GHz 3.000 GHz 1.000 MHz 2.97967 GHz -56.60 dém -43.60 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.70169 GHz -40.54 dBm -27.54 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.74713 GHz -40.94 dBm -27.34 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69779 GHz -56.67 dBm -43.67 dB 9.000 GHz 13.000 GHz 1.000 MHz 11.20847 GHz -56.92 dém -43.92 d
13.000 GHz 19.500 GHz 1.000 MHz 15.71554 GHz -53.81 dBm -40.81 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.73254 GHz -53.66 dBm -40.66 d&
™ - ~r v
Jate: 13:40:46 Date: 5.AUG.Z 13:42:32
Highest Channel / QPSK
Spectrum |
Ref Level 0.00 dém Offset 5.00 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
1048 SPURTOUS | INE_ARS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem
2 . . | PPN P N  adna x
] Bt B —
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 0936.73913 MHz -57.12 dBm -44.12 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80705 GHz -57.97 dém -44.97 dB
1.920 GHz 32.000 GHz 1.000 MHz 2.95376 GHz -56.79 dBm -43.79 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.79168 GHz -40.64 dBm -27.64 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65679 GHz -56.64 dBm -43.64 db
13.000 GHz 19,500 GHz 1,000 MHz 15,72254 GHz -53.65 dBm -40.65 db
Date. S AlIG 2022 13-44-21
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606B

LTE Band 2 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum L
Ref Level 0.00 d8m  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 5.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit rimmk PAES
_10 dRR—BPURIONS } INE_ARS DARS _10 défE—EPLIRIONS ) INE_ARS pARS
I " SPURIOU
20 dBm
-30 dBm
-40 dBm
-50 dBm t 50 dBm !
PR | h J S, . Lo tee —y . J e
-70 der 70 dBm
-80 der -80 dBm
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 948.85807 MHz -57.50 dBm -44.50 dB 30.000 MHz 1.000 GHz 1.000 MHz 912.98601 MHz -57.52 dBm -44.52 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80663 GHz -54.51 dém -41.51 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82636 GHz -53.97 dém -40.97 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.98902 GHz -56.79 dBm -43.79 dB 1.520 GHz 3.000 GHz 1.000 MHz 2.97787 GHz -56.95 dém -43.95 dé
3.000 GHz 9.000 GHz 1.000 MHz 3.70219 GHz -41.13 dBm -28.13 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.74213 GHz -40.10 dBm -27.10 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68729 GHz -56.94 dBm -43.94 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.67479 GHz -56.65 dém -43.55 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.70054 GHz -53.66 dBm -40.66 0B 13.000 GHz 19.500 GHz 1.000 MHz 15.70554 GHz -53.86 dém -40.66 d&
™ ~r
Jate 13:35:04 Date 13:36:52
Highest Channel / QPSK
Spectrum |
Ref Level 0.00 dém Offset 5.00 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 d&d SPURIOUS | INE_ABRS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem |
» U e '
N e i
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 067.27886 MHz -57.24 dBm -44.24 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80915 GHz -57.91 dém -44.91 dB
1.920 GHz 32.000 GHz 1.000 MHz 2.98435 GHz -56.47 dBm -43.47 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.78218 GHz -40.30 dBm -27.30 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.68729 GHz -56.65 dBm -43.65 db
13.000 GHz 19,500 GHz 1,000 MHz 15.71454 GHz -53.81 dBm -40.81 db
Date. 5 AUG 2022 ] 0.1n
Sporton International Inc. (Kunshan) Page Number 1 A40 of A213
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saronas. FCC RF Test Report

Report No. : FG271606B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0028
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0023
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0000
20 Battery End Point 0.0019

Note:

1. Normal Voltage =3.89 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.52 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : 2AFZZ129SG

Page Number

1 A4l of A213




saronas. FCC RF Test Report

Report No. : FG271606B

LTE Band 4

Peak-to-Average Ratio

Mode

LTE Band 4 / 20MHz

Mod.

QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB

Full RB

FULL RB

Result

Middle CH

4.52

5.68

6.26

6.41

PASS

LTE Band 4 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum

Ref Level 25.00 dém  Offset 6.00 db

bo_Att

a0dE AQT

2ms @ RBW 20 MHz

[@15a view

N

Mean Pwr + 20,00 dB

Samples: 130000

F 1.7025 GHz
Gomplementary Gumulative Distribution Function
Mean | | @
Trace 1 22.36 dBm

Peak rest | 0% | 10% | ©0a% | 0.01% |
27,03 dam 4.66 0B 2.43 d8 +.17 d8 4.52 dB .64 0B
QR e

Middle Channel / Full RB/ 16QAM

Spectrum

&)

bo_Att

Ref Level 25.00 d8m Offset 5.00 dB
a0dE AQT

2ms @ RBW 20 MHz

[@15a view

‘L\\;‘

Mean Pwr + 20,00 dB

Peak

rest |

Samples: 130000

F 1.7025 GHz
Gomplementary Gumulative Distribution Function
Mean | | @ 10%
Trace 1 [ 21.51dsm | 27.33 dam .88 0B 2.99 d8

10% | ©0a% | 0.01% |
4.93 d8 5.68 dB 5.BE dB
] [l

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ129SG
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s=amranas. FCC RF Test Report Report No. : FG271606B

Middle Channel / Full RB/ 64QAM

Spectrum =
Ref Level 25.00 dam  OFfset 5.00 08
att 3006 AQT 2 ms @ RBW 20 MHz

(@152 View

(GF 1.7325 GHz
Complementary Cumulative Distribution Function
Mean | peak |  crest | 10% | 194 |

Mean Pwr + 20.00 dB
samples: 130000

0.1% | p.01% |
Trace 1 [ 20.43dém | 27.28 dém .54 0B 3.10 dB 5.10 a8 .28 db .67 0B
— —
U ] [TERIEn)

Middle Channel / Full RB/ 256 QAM

Ref Level 25.00 dBm  Offset 5.00 dB
Jo ALt 30d8  AQT 2 ms @ RBW 20 MHz

.......... B FEEEEE EEEEEEEEE B
1E0! kY
\
3 \
A rr FEFEEEEEREEE EEEPE R \\ ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
\
|
1
1E0!

CF 1.7825 GHz
Complementary Cumulative Distribution Function
Mean | Peak | crast | 10% | 1% 1

Mean Pwr + 20.00 dB
samples: 130000

0.1% |  0.019% |
Trace 1 18.45 dBm 26.48 dBm 8.03 db 3.13 d8 £.07 d& 6.41 dB 7.28 da
)y W wa
D UG 19 L]
Sporton International Inc. (Kunshan) Page Number 1 A43 of A213
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s=amranas. FCC RF Test Report Report No. : FG271606B

26dB Bandwidth

Mode LTE Band 4 : 26dB BW(MHz)

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

20.38

20.46

Spectrum = Spectrum =
Ref Level 25.00 dom  Offset 5.00 db @ RBW 1 MHZ Ref Level 25.00 dbm  Offset 5.00 06 @ RBW 1 MHz
o Att 30de SWT 57ps @ VBW 3MH:  Mode Auto FFT o Att 300E SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
P EHE] 19.14 dBm PR [HEN] 18.39 dBm
20 db I — Y 1.7318610 GHz 20 da P R P S T 1.7960560 GHz
o / nd 26.00 dB _ / ndd \ 26.00 dB
0d8 7 Bw 20.380000000 MH 0 d8 7 Bw \ 20.460000000 MH
/ ) factor 85. { ) fac \ 84.6
o dem | q factor 5.0 0 dém _ Q factor \t 14.9)
Y & ¢ ¥
10 d r = - -10d - b
; F_ o .
20+ ~ e g -
-~ -~
20 df -30 di
-40 dBmr -40 dBm—+
50 o -50di
60 df 60 d
70 70
OF 1.7925 GHz 1001 pts Span 40.0 MHz ©F 1.7925 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 1.731B61 GHz 19.14 dém ndB down 20.38 MHz M1 1 1.736056 GHz 18.39 dém ndB_down 20.46 MHz
T1 1 1.72235 GHz -6.73 dbm nd@ 26.00 d8 1 1 1 Hz -7.34 dbm nde. 26.00 d8
T2 1 1.74273 GHZ -7.11 dem Q factor BS.0 T2 1 1.74285 GHZ -7.60 daém Q factor B84.9
] i )| i

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ129SG
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saronas. FCC RF Test Report

Report No. : FG271606B

Occupied Bandwidth

Mode

LTE Band 4 : 99%0BW(MHz)

BW

20MHz

Mod.

QPSK 16QAM

Middle CH

18.34

18.50

Spectrum = Spectrum =
Ref Level 25.00 dom  Offset 5.00 db @ RBW 1 MHZ Ref Level 25.00 dbm  Offset 5.00 06 @ RBW 1 MHz
o Att 30de SWT 57ps @ VBW 3MH:  Mode Auto FFT o Att 300E SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
P . L] 21.00 dBm PR M1 18.87 dBm
e PR A v S R, 20 a A P
¥ -c Bw A 1165 MHz] - w 5 501 MHz
10 dom ] Occ By A 18.341658342 MH. o dan ; Occ By 1 18.501498501 MH,
/ \ / \
0 dem | . 0 dBm {
/ | JI |
SLY - - SLY — e
20 -30 di
-40 dBmr -40 dBm—+
50 dl -50 di
60 df 60 d
70 70
OF 1.7925 GHz 1001 pts Span 40.0 MHz ©F 1.7925 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 1.728454 GHz 21.00 dem [ 1 1.738014 GHz 18.87 dem
T1 1 1.7233492 GHz 13.40 dém Occ Bw 16.341659342 MHz 1 1 1.7232602 GHz 11.95 dém Oce Bw 16.501489501 MHz
T2 1 1.7415908 GH2 12.91 dam T2 1 1.7417707 GHz 10.94 dam
A A

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ129SG

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FG271606B

Conducted Band Edge

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Spectrum

Ref Level 25.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 25.00 deém  Offset 5.00 dg Mode Auto Sweep
S6L Count 1007100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
20 diairL“" Gheck PARS ~ j,j'éﬁ,@’mm’t’;k’ BS_ PARS
ine _FPURIOUS_| INE_ABS PARS / \ ine "“TT\" JS_LINE_ABS. PARS
|
10 dBm [ \\ 10 dem | \
|
di |
d 0 dem
0 dBm i IL f
-10 dBm -10 dBm J:J
SPURIOUS_LINE_ABS_ l\ /
-20 dBm. ‘} ] 20 dB \
-30 dem f .30 dem—M
| % l,h“ ALY
40 Ly Llhm 40 M
40 dem Tk w.. WIN"W-. R
st W
-50 dBm " [t T o 50 dB b R P,
SRS S——— demr T Srree——
-60 dBm. -60 dBr
-70 dBm =70 dB
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW [ Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70893 GHz -29.61 dém -16.61 d& 1,753 GHz 1.755 GHz 100.000 kHz 1.75474 GHz 22,42 dBm -7.58 dB.
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -17.31 dém -4.31 dB 1.755 GHz 1.756 GHz 20.000 kHz 1.75500 GHz -16.95 dém -3.95 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71021 GHz 22.07 dBm -7.93 dB 1,756 GHz 1,765 GHz 1.000 MHz 1,75617 GHz -29.77 dBm ~16.77 dB
— —
Il - ( n ] -
Date: 5 16:58:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 25.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 5.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr .rlrlﬁyiggxr s
imit fheck PARS o OPHEOHBEKABS PABS
0 dhrr"m bPURIOUS_|INE_ABS PARS e _puriofis_[InE_aBs PABS
ekt i
10 dBm / - 10 dery T
|
-10 dBm: ! 10 i . |
SPURIOUS_LINE_ABS_ \
-20 dBm m‘! ¥ -20 gB k
Lt ! ]| ¥ ™ .
I dB L
-30 dam Pt g -30 i
e — T
-40 dBm 40 dBm f \.'\.IWIL.«.
T M LT S
sl Soda bl
dem s
-60 dBm -60 dBrm
-70 dBm -70 de
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
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